
Certificate of Conformance

ISO 9001: 2015

CERTIFIED COMPANY

763768-01,763768-02Serial Number

A22-23139Heat

763768Frisa Job Order

Al 7075Material

ASTM B247 (Al 7075-T6) Rev. 20Specification

2Quantity

SU-1010-1072 MATPart Number

18133Purchase Order

SICOM INDUSTRIES LTD.Customer

Jun 07, 2024Date

Frisa hereby certifies that the material described in the table above was produced and
inspected according with to internal procedures of the company and fully meets the purchase
order and specification requierements.

https://www.frisa.com/terms-conditions.html

Phone: +52 (81) 8153-0300
Frisa Forjados S.A. de C.V.

Quality Assurance Engineer

Esteban  Amezcua



Material Test Report No.898967

ISO9001:2015

CERTIFIED COMPANY

Client: SICOM INDUSTRIES LTD.

Spec: ASTM B247 (Al 7075-T6) Rev. 20

Rolled Ring
24.670" X 21.380" X 13.500"
.SERIAL NUMBER NOTE: 763768-01, 763768-02
.LINE ITEM: 001

Description

763768SU-1010-1072 MAT1813307/06/20242

Job OrderPart No.P.O. NumberDateQty

1/2Pag.

HEAT: A22-23139 (2/2) PCS

CHEMICAL ANALYSIS

Ladle 0.02000

Mn %

0.08000

Si %

0.23500

Cr %

1.65000

Cu %

0.03000

Ti %

0.16000

Fe %

2.49000

Mg %

5.69000

Zn %

VMG

Supplier

A22-23139

HEAT No.

HEAT TREATMENT

Quench. M. Temp. (°F)Cooling Medium
Time at

Temp (Hrs)
Temp. (°F)Heat Treatment

Heat Treat Lot
No.

Quantity

Water7.00880Solution7589522 PCS

Air24.00250Age7590372 PCS

Water7.00880Solution758952QTC

Air24.00250Age759037QTC

A22-23139Heat: Track
ID:

148/030-24

MECHANICAL PROPERTIES

Time

Post Welding HT

Temp °F Cycle
Temp

Tens °F
A.R. (%)Elong. (%)

Tensile
Strength (PSI)

Yield
Strength (PSI)

Heat Treat
Lot No.

LocationPositionOrientation

TENSILE TEST

7719148170070000759037SRadial

7715138080070100759037STangential

7715118310071600759037SAxial

https://www.frisa.com/terms-conditions.html

CER F-001-3

WE HEREBY CERTIFY THAT ALL TEST RESULTS AND PROCESS
INFORMATION CONTAINED HEREIN ARE CORRECT AND TRUE AS
CONTAINED IN THE RECORDS OF THE COMPANY AND MEET THE
PURCHASE ORDER / SPECIFICATIONS REQUIREMENTS. For warranties T&C
please refer to the warranty T&C under the next link:

QUALITY ASSURANCE ENGINEER

NO WELDING REPAIRS IS ALLOWED AND USED
IN FRISA ALL MATERIALS ARE MERCURY FREE

Esteban  Amezcua

https://www.frisa.com/terms-conditions.html


Material Test Report No.898967

ISO9001:2015

CERTIFIED COMPANY

Client: SICOM INDUSTRIES LTD.

Spec: ASTM B247 (Al 7075-T6) Rev. 20

Rolled Ring
24.670" X 21.380" X 13.500"
.SERIAL NUMBER NOTE: 763768-01, 763768-02
.LINE ITEM: 001

Description

763768SU-1010-1072 MAT1813307/06/20242

Job OrderPart No.P.O. NumberDateQty

2/2Pag.

OBSERVATIONS

. TEST SPECIMEN AND PIECES WERE HEAT TREAT TOGETHER

. TEST SPECIMEN REMOVED FROM A PROLONGATION AFTER HEAT TREAT

. TENSILE TEST: 0.500" DIAMETER SPECIMEN AND 2.0" GAUGE LENGTH

. ULTRASONIC EXAMINATION PER: ASTM B594-19 Class AA

. TEMPERATURE MONITORING AND RECORDING METHOD: 2 CONTACT THERMOCOUPLE

. PIECES WERE ROUGH MACHINED PRIOR TO HEAT TREAT

https://www.frisa.com/terms-conditions.html

CER F-001-3

WE HEREBY CERTIFY THAT ALL TEST RESULTS AND PROCESS
INFORMATION CONTAINED HEREIN ARE CORRECT AND TRUE AS
CONTAINED IN THE RECORDS OF THE COMPANY AND MEET THE
PURCHASE ORDER / SPECIFICATIONS REQUIREMENTS. For warranties T&C
please refer to the warranty T&C under the next link:

QUALITY ASSURANCE ENGINEER

NO WELDING REPAIRS IS ALLOWED AND USED
IN FRISA ALL MATERIALS ARE MERCURY FREE

Esteban  Amezcua

https://www.frisa.com/terms-conditions.html






°C471.6 #1 Contact Thermocuple

°C471Zone 2 Furnace Temperature

°C471Zone 1 Furnace Temperature

°C471 #1 Temperature SetPoint

°C474.7 #2 Contact Thermocuple

#758952 Heat treat lot Number



°C123.3 #1 Contact Thermocuple

°C126.1Zone 2 Furnace Temperature

°C124Zone 1 Furnace Temperature

°C121 #1 Temperature SetPoint

°C123.3 #2 Contact Thermocuple

#759037 Heat treat lot Number



HARDNESS TEST REPORT (HBW)/P

Job Order 763768

 10/3000 kg. 10/500 kg.X

Customer:

PO:

Line Item:

Part Number:

Specification:

Specified range:001

18133

SICOM INDUSTRIES LTD.

135 - 999

ASTM B247 (Al 7075-T6) Rev. 20

SU-1010-1072 MAT

Indentation Qty: 1HBW

SN Heat Heat treat lot Date * Equipment Scope 1

763768-01 A22-23139 759037 27/05/2024 KE-74 BOSS-19 157 HBW/P

763768-02 A22-23139 759037 27/05/2024 KE-74 BOSS-19 160 HBW/P

141142

040003

KE-74

KE-74Serie:KE-74 B-1 Jul 15,2024Model: Calibration Date: Apr 15,2024

995 GSSerie:BOSS-19 OS-300-7 Nov 22,2024Model: Calibration Date: Nov 22,2023

* (dd/MM/yyyy)Testing standard: ASTM E10-23 / ASTM E110-14

Applied Load: 500 Kg.

Type of penetrator: 10 mm tungsten carbide ball, 20X Scope used

Test Performed at ambient temperature

Test block serial number Internal verification:

Value / Average (HBW):

Block Serial Number :

Equipment :

Forging Part Number:

Serial Number of hardness test equipement:

Hardness test : Accept Inspector: Armando Cordero Martinez





Scanned with ACE Scanner



SICOM INDUSTRIES LTD.

ULTRASONIC TEST REPORT

Customer:

FF-139944

Jun/06/2024Test Date:Rolled RingDescription:ASTM B594-19 Class AANDE Specification:

2Qty:A22-23139Heat:627x543x343 mmDimensions:
ASTM B247 (Al 7075-T6) Rev.
20

Material Spec:

SU-1010-1072 MATPart Number/DWG:001Line Item:18133Purchase Order:763768Job Order:

EQUIPMENT

Jan/25/2025Due:Jan/25/2024Calibration Date:231556401Serial No:Epoch 650Model:OlympusBrand:

Contact ManualMethod:ContourType of Inspection:

250 rmsSurface Roughness:

90, °FTemperature : MachinedSurface Condition:

Calibration Set Up

Scan
Num

Scan
Surface

Reference
Size

Sensitivity
Method

Scan
dB

Tran
dB

Refer
dB

Screen
Range

AngleBrandModelSN
Freq
MHz

Transd
Size

Set
No.

0OD/FACE
3/64"

(Aluminum)
DAC FBH605520

GE-
Krautkramer

SEB2E57467
2.00
MHz

7x18
mm

1

0OD3/64" FBHDAC FBH0058545Technisonic
ABS-

020608-GP
38717

2.25
MHz

0.75" X
1.00"

2

0FACE
3/64"

(Aluminum)
DAC FBH6060140PanametricsPF2R-241427865

2.00
MHz

24 mm3

DAC: Distance amplitude correction curve  / BR: Back reflection Technique /FSH: Full screen height / FBH: Flat bottom hole / SDH: Side drilled hole/TPB: Test piece block

Block Serial Number
Set

Num

Block Serial Number

43499-04 ,43499-05 ,43499-06 ,43499-02 ,43499-01 ,43499-07 ,43499-031

AMS-2154 45°2

43499-04 ,43499-05 ,43499-06 ,43499-02 ,43499-01 ,43499-07 ,43499-033

BNCLEMOCable Type6 feetCable Length
Gel Quimedics QS1/water-

propilen glicol-celulosa
Couplant

RESULTS

763768-01,763768-02Customer SN

Accepted

REMARKS None recordable indication found

SignatureCertification Due DateNDT Cert LevelInspector NameNumber

Apr/30/2026Level II SNT-TC-1ADavid Hernández1



HEAT  NUMBER:

LOT

A22-23139

759037

X= no go √ = go

DIMENSION VALUE

PIECE
1

Line item
001

Serial No
763768-01

UNIT

TOLERANCE

- +

PASS

Status

24.677
(626.796)

 ( √ )

in
(mm)

0.062
(1.575)

0.062
(1.575)

24.670
(626.618)

O.D.

21.390
(543.306)

 ( √ )

in
(mm)

0.062
(1.575)

0.062
(1.575)

21.380
(543.052)

I. D.

13.504
(343.002)

 ( √ )

in
(mm)

0.062
(1.575)

0.062
(1.575)

13.500
(342.900)

Height

200.000

 ( √ )

Rms0.000250.000250.000SURFACE FINISH

Waiver authorized by:

Waiver´s cause: Date:

Inspected by:

Sign:

JUAN ANGEL AGUILAR AVILA

MAQ-F-035-2 APROBADO ENERO 23 2017

DIMENSIONAL MACHINE SHOP REPORT NUMBER 326259 Pag. de1 1

Job Order No. Qty: Part Number:763768 1 SU-1010-1072 MAT

Date: 06/05/2024 PO Number: 18133 Notes: Forging Part Number :



HEAT  NUMBER:

LOT

A22-23139

759037

X= no go √ = go

DIMENSION VALUE

PIECE
2

Line item
001

Serial No
763768-02

UNIT

TOLERANCE

- +

PASS

Status

24.679
(626.847)

 ( √ )

in
(mm)

0.062
(1.575)

0.062
(1.575)

24.670
(626.618)

O.D.

21.390
(543.306)

 ( √ )

in
(mm)

0.062
(1.575)

0.062
(1.575)

21.380
(543.052)

I. D.

13.504
(343.002)

 ( √ )

in
(mm)

0.062
(1.575)

0.062
(1.575)

13.500
(342.900)

Height

200.000

 ( √ )

Rms0.000250.000250.000SURFACE FINISH

Waiver authorized by:

Waiver´s cause: Date:

Inspected by:

Sign:

JUAN ANGEL AGUILAR AVILA

MAQ-F-035-2 APROBADO ENERO 23 2017

DIMENSIONAL MACHINE SHOP REPORT NUMBER 326274 Pag. de1 1

Job Order No. Qty: Part Number:763768 1 SU-1010-1072 MAT

Date: 06/05/2024 PO Number: 18133 Notes: Forging Part Number :




